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3.000 GHz 7.000 GHz 1.000 MHz 6.84177 GHz -37.31 dBm -12.31 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99175 GHz -37.07 dBm .07 de
7.000 GHz 10,000 GHz 1.000 MHz 7.85511 GHz -38,25 dBm -13,25 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86261 GHz -37.,96 dBm .96 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.32671 GHz -37.38 dbm -12.38 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31521 GHz -37.32 dBm .32 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76353 GHz -33.91 dBm -8.91 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77353 GHz -34,04 dBm .04 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78465 GHz -33.85 dBm -8.85 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.88215 GHz -33.82 dBm

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10.JAN.2018 14:41,03

Date: 10.JAN.2018 14:41:57

Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE pak
-20 dBm -20 dBm
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-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.30335 MHz -43.00 dBm -18.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 876.14443 MHz -43.11 dBm -18.11 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.46458 GHz -42.83 dBm -17.83 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.33480 GHz -42.83 dBm -17.83 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.64315 GHz -36.07 dBm -11.07 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.64225 GHz -37.79 dBm -12.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -37.02 dBm -12.02 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99475 GHz -37.11 dBm -12.11 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.86611 GHz -38,00 dBm -13,00 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.07524 GHz -38.,22 dBm -13.22 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30021 GHz -37.33 dbm -12.33 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.33171 GHz -37.36 dBm -12.36 db
14.000 GHz 18.000 GHz 1.000 MHz 15.76853 GHz -34.02 dBm -9.02 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77003 GHz -34,03 dBm -9.03 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.79065 GHz -33.80 dBm -8.80 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.79365 GHz -34.04 deém -0.04 dB
( I J o ( Il

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-26 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 38/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 10.JAN.2018 14:42:51

Date: 10.JAN.2018 14:43:46

Spectrum ué' Spect 1 ué:
Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 AP R REGUE A BE nabe _10 dBTP—bRURIGUE e ABS .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
e e ar A P AN " w | — N AP ANAAAN
—— -40 dBm— -
- i
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBr -70 dBm
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low |  Range Up RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 868.26337 MHz -42.90 dbm -17.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 867.90355 MHz -43.13 dBm .13 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.53354 GHz -39.12 dBm -14.12 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54554 GHz -31.96 dBm .96 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.89613 GHz -42,44 dBm -17.44 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.99559 GHz -42.02 dBm .02 de
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -36.66 dBm -11.66 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85477 GHz -37.08 dBm .08 dg
7.000 GHz 10,000 GHz 1.000 MHz 7.07074 GHz -38,10 dBm -13,10 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85711 GHz -37.91 dBm 91 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.32371 GHz -37.38 dbm -12.38 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.29221 GHz -37.32 dBm .32 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77702 GHz -33.93 dBm -8.93 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76653 GHz -34.14 dBm .14 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.84615 GHz -33.77 dBm -8.77 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.76615 GHz -33.36 dBm
{ 1 J L] ( )| J

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spect 1

Ref Level 0.00 dBm Offset 15.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 15,90 dB

Mode Auto Sweep

Date: 10.JAN.2018 14.44,40

Date: 10.JAN.2018 14:45:34

@1 AugPwr (@1 avgPwr
Limit heck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBIE—BRURIOUS MINE ABS nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
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B -40 dBm
L o
-50 dBm -50 dBm
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-70 dBm -70 dBm
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (|[ start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow |  Range Up RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.16592 MHz -43.05 dBm -18.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 97406547 MHz -43.22 dém -18.22 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.53780 GHz -39.61 dBm -14.61 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.26274 GHz -42.77 dém -17.77 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64657 GHz -34.99 dBm -9.99 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.99703 GHz -42.56 dBm -17.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.70579 GHz -37.01 dBm -12.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -36.99 dBm -11.99 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85461 GHz -38.16 dBm -13.16 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86261 GHz -38.32 dBm -13.32 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30971 GHz -37.26 dBm -12.28 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32721 GHz -37.42 dBm -12.42 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76953 GHz -34.19 dBm -9.19 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76503 GHz -33.98 dBm -8.98 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79565 GHz -33.75 dBm -8.75 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.84165 GHz -33,87 dém -8.87 d&
( I J o ( ) ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 38/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15,90 dB

Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1590 dg

Mode Auto Swesp

Dater 10 JAN 2018 14:46:28

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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-20 dBm -20 dBm
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r et
-50 dBm -50 dBm
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-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 966.30935 MHz -43.03 dbm -18.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.0104% MHz -43.18 dBm
1.000 GHz 2,550 GHz 1.000 MHz 2.32666 GHz -42.63 dBm -17.63 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.46845 GHz -42.89 dBm
2,640 GHz 3.000 GHz 1.000 MHz 2.65412 GHz -36.24 dBm -11.24 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.64693 GHz -29.59 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -37.04 dBm -12.04 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99225 GHz -37.11 dBm
7.000 GHz 10,000 GHz 1.000 MHz 7.41818 GHz -38,17 dBm -13.17 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85661 GHz -38.10 dBm
10.000 GHz 14.000 GHz 1.000 MHz 10.30271 GHz -37.53 dbm -12.53 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.28271 GHz -37.29 dBm
14.000 GHz 18.000 GHz 1.000 MHz 15.76903 GHz -34.31 dBm -9.31 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76753 GHz -34,19 dBm
18.000 GHz 27.000 GHz 1.000 MHz 19.80365 GHz -33.98 dBm -8.98 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.85565 GHz -33.95 dBm
( 1 ] )

L

Date: 10.JAN 2018 14:47:22

LTE Band 38/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 10.JAN.2018 14:48.16

Spectrum
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
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-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 909.59270 MHz -43.26 dBm -18.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 882.44628 MHz -43.28 dBm -18.28 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54981 GHz -41.48 dBm -16.48 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54516 GHz -41.32 dBm -16.32 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.65304 GHz -41.02 dBm -16.02 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.64315 GHz -41.,50 dBm -16.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85077 GHz -37.07 dBm -12.07 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85077 GHz -37.16 dBm -12.16 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85911 GHz -38,17 dBm -13.17 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85961 GHz -37.,98 dBm -12.98 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.29821 GHz -37.26 dbm -12.26 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.30421 GHz -37.23 dBm -12.23 db
14.000 GHz 18,000 GHz 1.000 MHz 15.76853 GHz -34.15 dBm -9.15 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77353 GHz -34,10 dBm -9.10 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.79215 GHz -33.77 dBm -8.77 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.85615 GHz -34.02 dBm -2.02 d&
( ) J ( ) ] i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 38 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 15.90 dB

SGL Count 100/100

Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1590 dg

Mode Auto Swesp

Date: 10.JAN.2018 14:50.04

Date: 10 JAN 2018 14:50:58

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -43.12 dbm -18.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -43.15 dBm .15 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54826 GHz -36.72 dBm -11.72 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54477 GHz -34.75 dBm .75 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.65016 GHz -39.67 dBm -14.67 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.64099 GHz -40.30 dBm .30 de
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.15 dBm -12.15 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99025 GHz -37.10 dBm .10 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.85811 GHz -38,18 dBm -13.18 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85861 GHz -38.04 dBm .04 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30821 GHz -37.45 dbm -12.45 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32271 GHz -37.22 dBm .22 dg
14.000 GHz 18.000 GHz 1.000 MHz 15.76953 GHz -34.15 dBm -9.15 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.75903 GHz -34,13 dBm .13 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.82915 GHz -33.94 dBm -8.94 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.77565 GHz -34,00 dBm
{ 1 J L] ( )| J

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10.JAN.2018 14.51:52

Date: 10.JAN.2018 14:52:47

Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE pak
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.22689 MHz -43.04 dBm -18.04 db 30,000 MHz 1,000 GHz 1.000 MHz 905.71464 MHz -43.03 dBm -18.03 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54748 GHz -42.30 dBm -17.30 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.32008 GHz -42.84 dBm -17.84 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.64008 GHz -32,57 dBm -7.57 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.66600 GHz -39.91 dBm -14.91 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -37.17 dBm -12.17 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85477 GHz -37.27 dBm -12.27 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.85761 GHz -37.98 dBm -12,98 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85711 GHz -38.10 dBm -12.10 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31921 GHz -37.50 dbm -12.50 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.30071 GHz -37.36 dBm -12.36 db
14.000 GHz 18.000 GHz 1.000 MHz 15.76353 GHz -33.83 dBm -8.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76753 GHz -34,00 dBm -9.00 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.78715 GHz -33.91 dBm -8.91 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.85215 GHz -33.31 dBm -8.81 dé
( ) J o ( ) ] T
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saronas. FCC RF Test Report

Report No. : FG7N0405B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0002
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0082 PASS
-20 Normal Voltage 0.0087
-30 Normal Voltage 0.0083
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-30 of 30




s=amranas. FCC RF Test Report Report No. : FG7N0405B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4 4.58 5.13 5.54
Middle CH 4.61 4.93 5.42 6 PASS
Highest CH 4 5.01 5.36 6.14
SPORTON INTERNATIONAL INC. Page Number : A41-1 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 10.JAN 2018 17:22:38

Spectrum i Spectrum i
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Middle Channel / 1RB

Middle Channel / Full RB

Date: 10.JAN 2018 17:23:08
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Highest Channel / 1RB

Highest Channel / Full RB

Date: 10.JAN 2018 17:23:38

Spectrum i Spectrum i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

=

Ref Level 30.00 dém  Offset 11,90 d&

Spectrum

Ref Level 30.00 dém

Offset 11,50 db

o art de AQY 2ms @ RBW 20 MHz o art de AQY 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
T 0.0 T T
=4 B =4
5 \ 5
. | : \
18 i 5 18 ¥ 5
| X 3 X
\
‘ \
1E- \ - 1E- - -
‘ X
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB

G y Cumulative Di Function
Mean | Peak | crest | 0% | 19% |
Trace 1 18.79 dBm 24.01 dBm 5.22 d8 2.99 dB 4.87 dB
e
L L J

Date: 10.JAN 2018 17:21:05

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,18 dBm 26,29 dBm 6.22 dB 3.13 d8 4.75 da 5.54 dB 6.06 dB
e
~ 4 4 -

Date 10.JAN 2018 17:21:20

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
iy
S N
N
0.0 0.0
T == = o
1 N & =
| - \ -
1€ = 1€ 3 =
! \
1 \
‘ 1
N { \
1E i 1E- i
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19,11 dem 2467 dbm 5.56 d8 .07 68 5.16 0B .51 08 Trace 1 [ 20,00 dem 26,79 dbm 5.79 d8 3.22 d8 5.07 d8 5.00 d8 5.55 0B
e e
L )i J [ L )i ] (I

Date: 10.JAN 2018 17:21:34

Date: 10.JAN 2018 17:21:49

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&
lo Att 30ds AQT 2ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dém
lo Att 30 dB
TRG:IFE

Offset 11,50 db
AQT 2ms @ RBW 20 MHz

@153 view

¥ ¥
5 1E T 5
& X \;
\
3
\
N | \
1E- - 1E- ‘I -
CF 2.68 GHz - Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.41 dbm 23,68 dBm 5.47 d8 .07 68 .13 dB 8 Trace 1 [ 19.55 dem 26,42 dBm 5.87 d8 3.10 d8 5.19 d8 5.14 d8 6.61 08
— — —
L )i J [ L )i ] W e

Date 10.JAN 2018 17:22:08

Date: 10.JAN 2018 17:22:22
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saronas. FCC RF Test Report

Report No. : FG7N0405B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 483 | 494 | 961 | 975 | 14.24 | 14.15 | 20.06 | 20.02
Middle CH - - - - 497 | 491 | 987 | 973 | 14.15  14.12 | 20.02 | 20.02
Highest CH - - - - 496 | 491 | 9.89 | 9.73 | 14.39 | 14.39 | 20.50 | 20.06

SPORTON INTERNATIONAL INC. Page Number 1 A41-4 of 30

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 30.00 dém

Offset 11,90 d& & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

Mode Auto FFT

o At odE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 khz
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.47 dBm| ™M1[1] 14.92 aBmj
2.49640200 GHz 2.49862000 GHz
20 20
e ndB 26.00 dB)| ‘y\ ndB 26.00 dB|
. ! fe) oo A BN 4.825000000 MHz| . A L, B A e 4.935000000 MHz|
o ] q factor N’\ 517.4) n /,’ T Qfactor T\ 5063}
d | P \
o ‘ + 0 ,' t
2 1y
-10 df S -10 d f) \
Ala \n A / Y
T 7 e A g \ A A
e R A, N ] RRIVE P W
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,496402 GHz 14,47 dBm nd8 down 4.825 MHz ML 2.49862 GHz 14,32 dam nd8 down 4.935 MRz
T 1 2,496082 GHz -11.78 dam nd8 26.00 dB TL L 2.496022 GHz -11.75 dbm n 26,00 d8
T2 1 2,500908 GHz -11.50 d8m Q factor 517.4 T2 1 2.500958 GHz -11.84 ddm Q factor 506.3

L I

Date! 10.JAN 2018 17:11:56

J

L U ]

Cate: 10.44MN.2018 17.12.06

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.01 dBm| ™M1[1] 13.68 aBm)
2.59131200 GHz 2.59274000 GHz
20 e 20
¥ nd 26.00 dB| nd 26.00 dB|
AT AP, i 51
g SNAY I ATV 1 A DB P o 4.965000000 MHz| 0d . RATa B 4.905000000 MHz|
il Q factor | 521.9] / Q factor 528.6|
od 0 di 1
TY 3 /
N : \e o y .
— = 7 |
204 20d 7
P | ATV, Vo A
S L F NP Vet M AT
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591312 GHz 15.01 dBm nd@ down 4.965 MHz M1 2.59274 GHz 13.68 dBm nd@ down 4,905 MHZ
T 1 2,590522 GHz -11.01 dam nd8 26.00 dB TL L 2.550522 GHz -12.60 dBm nd8 26.00 dB
T2 1 2,595488 GHz -11.00 d8m Q factor 521.9 T2 1 2.595428 GHz -12.57 dém Q factor 528.6
—

L I

Date: 10.JAN 2018 17:12:36

J

L U ]

Cate: 10.44M.2018 17.12.46

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.75 dBm| mili] 13.08 dBm|
2.68806900 GHz 2.68767000 GHZ,
e 1T nds 26.00 dB| & ndg, 26.00 dB|
w0 an_ [\ e AFnBI s, 955000000 MHZ 104 N _ 0 B oo 4.905000000 MHZ]
7 Q factor \ 542.5 / Q faclor \ 5479
LE - + 0
y \ y
BUE! 5 -10d -
/ \ .
-
20 d 20 di
i ot ~ =
EANA LWy A oA P AW
S s i T
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHZ CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2668069 GHz 13.75 dém ndB down 4.955 MHz ML 2.68767 GHz 13.08 dém ndB down 4,905 MHz
TL 1 2685012 GHz -11.95 dém ndé 26.00 dB TL 1 2.685002 GHz -13.03 dém ndé 26.00 d8
T2 1 2689963 GHz -12.45 dém Q factor 542.5 T2 1 2.689908 GHz -12.50 dém Q factor 547.9

L )

J

Date: 10.JAN.2018 171317

L )i ]

Cate: 10.JAN.2018 17.13:27

SPORTON INT

ERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.03 dBm) ™M1[1] 16.48 dBm)
B 2.5005200 GHZ| " 2.4999810 GHz
20 20
Al X —_ ndB 26.00 dB X ndB 26.00 dB
o A Y MmN = 0.610000000 MHZ 04 o P N LA Bt o 9.750000000 MHZ]
! Q factor \ 260.2) f Q factor A 256.4)
od - od /
¢ § i
-10 df 7 \‘ -10 d
|
A L ~
208w = 204 s
~. PN B
. Y,
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.50052 GHz 18.03 dem ndB_down 9.61 MHz ML 2.499981 GHz 16.48 dam nd8 down 9.75 WHz
TL 1 2,496205 GHz -7.81 dBm nd8 26.00 dB TL L 2456205 GHz -6.43 dBm n 26.00 dB
T2 1 2,505815 GHz -7.92 dBm Q factor 260.2 T2 1 2.505955 GHz -9.97 dBm Q factor 256.4

L I ]

Date: 10.JAN 2018 17:13:57

L U ]

Cate: 10.4AN.2018 17:14:07

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.95 dBm| ™Il 15.42 dBm|
2.5915610 GHZ| ) 2.5904030 GHz
= ndB 26.00 dB @ ¥ ndB 26.00 dB
w0 S LY B e 9.870000000 MHZ| 0d d AV AN YN B N 9.730000000 MHZ|
Ji Q factor 262.6 i i 4 Q factor \ 266.2)
od | 0d f \
i !
04 = 10 d § ’x
/ \ /
20 d = 20 d —
e i [T A o [ f‘”-\«
o =
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.591561 GHz 14.95 dBm ndB_down 9.87 MHz ML 2.590403 GHz 15.42 dBm ndB_down 9,73 MHZ
TL 1 2,568005 GHz -11.11 dém ndd 26.00 dB TL L 2.588085 GHz -10.67 dém ndd 26.00 dB
T2 1 2,597875 GHz -10.54 dam qQ factor 262.6 T2 1 2.597815 GHz -10.56 dam qQ factor 266.2
—

L it J -

Date: 10.JAN 2018 17:14:37

L U ]

Cate: 10.JAN.2018 17:14:47

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.72 dBm| mili] 14.87 dBm|
2.6816430 GHZ| 2.6868180 GHz
e '}- ndB 26.00 dB| & B 26.00 dB|
X o -, AT -y s LA VA VAN LN T
w0 A i Pt B 9.690000000 MHz wd A / B 9.730000000 MHz
i Q factor 271.1] 7 Q factor 276.1
I i /
od f b 0
T 2
-od \ 04
J | |
Slra e T 20 di = -
i - Sy N - "
e}
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2661643 GHz 14.72 dBm ndB down .65 MHz ML 2.686818 GHz 14.87 dBm ndB down 9,73 MHZ
TL 1 2680065 GHz -11.51 dém ndé 26.00 dB TL 1 2.680125 GHz -11.30 dém ndé 26.00 d8
T2 1 2,689955 GHz -11.13 dém Q factor 271.1 T2 1 2.689855 GHz -11.02 dém Q factor 276.1

L 1 ) ]

Date: 10.JAN.2018 171517

L )i ] -

Cate: 10.JAN.2018 17.15:27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.67 dBm) ™M1[1] 13.20 dBm)
2.4977760 GHz 2.5 0 GHz
= ndB 26.00 dB o ™ 26.00 dB
g ; et . \ DB 14.236000000 MHz 0d . Mrn y 14.146000000 MHz
]  factor 175.5 s W 176.8
o4 i 0d f
-10 df - -10 de -
/ |
204 T 20d
A Rl e T f
g Y A o e o A
LAME U s TS
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 2.497776 GHz 14.67 dBm nd@ down 14.236 MH2 M1 2.500353 GHz 13.20 dBm nd@ down 14,146 MHZ
T 1 2,496337 GHz -10.93 dbm nd8 26.00 dB TL L 2,498397 GHz -13.86 dm n 26,00 d8
T2 1 2,510573 GHz -10.77 d8m Q factor 175.5 T2 1 2.510543 GHz -11.33 dém Q factor 176.8

L I ]

Date: 10.JAN 2018 17:15:57

L U ]

Cate: 10.4AN.2018 17:16:07

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.82 dBm) ™M1[1] 14.49 dBm)
2.5944690 GHZ| 2.5950080 GHz
20 20
Yy nde 26.00 dB nde 26.00 dB
104 A1 AL o (TR oo, 14.146000000 MHz| 104 AY e Ao PRy Ay 14.116000000 MHz
/ Q factor 183.4) ] Q fatkor o 183.8
od od i
1 1
-10 df -10 d 2
/ ¥
/ | |
20 d 20 d
P Lt 4 Py Laie WA r
Py A S b M A,
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2,594469 GHz 15.82 dem ndB_down 14.145 MHz ML 2.595008 GHz 14,49 dBm ndB_down 14116 MHz
TL 1 2,585897 GHz -9.66 dBm nd8 26.00 dB TL L 2.585057 GHz -11.14 dBm nd8 26.00 dB
T2 1 2,600043 GHz -11.09 d8m Q factor 183.4 T2 1 2.600073 GHz -12.58 dém Q factor 183.8
—

L I ]

Date: 10.JAN 2018 17:16:37

L U ]

DCate: 10.4AN.2018 17:16:47

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
13.88 dBm| mili] dBm
2.6843880 GHZ| 2.6807920 GHz
e 26.00 dB & M1 ndB 26.00 dB
o A 14.386000000 MHz A hd A Byt 14.386000000 MHz
10 d P o 10 d — S B o,
" 186.6 ] v & factor A\ \l 186.4
od od ; il
I Y
20 d J |
= S o Y
TS VAT A AN ] Rl e P
‘3 s gy
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.664383 GHz 13.88 dBm ndB down 14.386 MHz ML 2.880792 GHz 12.53 dBm ndB down 14,386 MHz
T1 1 2 675427 GHz -12.26 dém nds 26.00 d8 T1 1 2.675187 GHz -13.39 dam nds 26.00 da
T2 1 2669813 GHz -12.32 dém Q factor 166.5 T2 1 2.689573 GHz -14.49 dam Q factor 186.4
L I ) - L )i ) L

Date: 10.JAN.2018 171717

Cate: 10.J4N.2018 17:17.27

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 Gbm  Offset 11,50 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 11,50 db @ RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 50 aBm 17.97 dBm|
1L 2.5087170 GHZ| 2.5117940 GHz
20 20
T —— T 26.00 dB P 26.00 dB
104 Y Y, B T 20.060000000 MHz 104 ' N 20.020000000 MHZ|
7 Q factor 125.1 7 Q factor 125.5
od : od
i rf P(
104 - 104
/ i v
20d = . BEV = — 20 d - —
e T - e
a0 30 ]
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.508717 GHz 17.50 dBm ndB_down 20,06 MHz ML 2.511794 GHz 17.37 dBm ndB_down 20,02 MRz
TL 1 2,49593 GHz -8.34 dBm ndd 26.00 dB TL L 2.45589 GHz -9.06 dBm n 26.00 dB
T2 1 2,51699 GHz -8.22 dBm qQ factor 125.1 T2 1 2.51591 GHz -8.18 dBm qQ factor 125.5
L U J wa L JU J L]

Date 10.JAN 2018 17:17:57

DCate: 10.4AN.2018 17.18:07

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 11,50 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 11,50 db @ RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.45 dBm) ™M1[1] 17.71 dBm)
2.5970360 GHZ| M1 2.5091240 GHz
20 20
P PR P ) 26.00 dB __ ndB ~ 26.00 dB
104 N N B =T N 20.020000000 MHz| 104 M e 20.020000000 MHz
7 Q factor 129.7 7 Q factor 129.3
o d - 0 d \
F f |6
-10 d J" - -10 de T
/ \ / -
20 dBm—= - ey 20 di
SR S - - Sl T
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,597036 GHz 18.45 dBm nd@ down 20.02 MHz M1 2.589124 GHz 17.71 dBm nd@ down 20,02 MHZ
TL 1 2,58301 GHz -7.39 dBm ndd 26.00 dB TL L 2.58301 GHz -7.67 dBm ndd 26.00 dB
T2 1 2,60303 GHz -8.05 dBm Q factor 129.7 T2 1 2.60303 GHz -8.40 dBm Q factor 129.3
L U J wa L JU J L]

Date: 10.JAN 2018 17:18:37

DCate: 10.JAN.2018 17:18:47

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

L ) ]

Date: 10.JAN.2018 171917

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.70 dBm| mili] 16.17 dBm|
2.6754050 GHZ| 2.6822380 GHz
e x| ndB 26.00 dB & 26.00 dB
P e, - - N
04 Y4 B . 20.500000000 MHz 104 - PN 20.060000000 MHz
_ Q factor 130.5 I 133.7
od od
o T
BUE! f L] -10d J
\ /
~ N - L
20 d - — EaES ——
g L — o — ]
)
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.675405 GHz 16.70 dBm ndB down 20.5 MHz ML 2.682238 GHz 16.17 dBm ndB down 20,06 MHz
TL 1 266969 GHz -9.21 dém ndé 26.00 dB TL 1 2.66989 GHz -9.42 dBém ndé 26.00 d8
T2 1 2,69019 GHz -9.17 dBm  factor 130.5 T2 1 2.68995 GHz -9.52 dBm  factor 133

L )i

Cate: 10.J4N.2018 17.19.27

J
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saronas. FCC RF Test Report

Report No. : FG7N0405B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 45 | 445 | 893 | 897 | 13.49 134 | 183 | 18.14
Middle CH - - - - 448 | 449 | 901 | 897 | 13.49 | 13.43 | 18.34 | 18.34
Highest CH - - - - 448 | 447 | 903 | 895 | 13.31 | 13.43 | 18.18 | 18.34

SPORTON INTERNATIONAL INC. Page Number 1 A41-9 of 30
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saronas. FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.24 dBm) ™M1[1] 12.93 dBm)
- 2.49601000 GHz - 2.49701100 GHz
. Occ B 4.495504496 MHz M Occ B 4.445554446 MHZ
Tl PN L A 2 ,
0u e AR CS 104 e X e
o o /
\
/ | / \
-10 df 7 \ -10 d Ly
f 7 \
20 d L +— 20 d -
BT . 7 i AP
ry, A oy A - W AW S
0 ey =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49801 GHz 15.24 dam ML 2,497011 GHz 12.93 dam
T 1 2,4962423 GHz 9.13 dBm Oce Bw 4,495504496 MHz TL L 2.4962822 GHz 7.22 dm Oce Bw 4,445554446 MHz
T2 1 2,5007378 GHz 7.93 dam T2 1 2.5007278 GHz 7.03 darm

L I ]

Date: 10.JAN 2018 17:11:36

\ ) J [

Cate: 10.44M.2018 17.11.46

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
13.90 dBm)|
2.59159100 GHz
20 20
- 4.475524476 MHz i 4.485514486 MHZ
™A . a i - o~
g 1A -, v Ny 104 - AW . ﬂ .
| f \
o d 0 di |
/ {' |
/
-10 df J] -10 d L
20 d vy A . — 20 di
A e n N -
A e et A e A A Aol e A
e Al y
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504259 GHz 15.80 dsm ML 2.501591 GHz 13.90 dam
T 1 2,5907522 GHz 8.54 dBm Oce Bw 4,475524476 MHz TL L 25907522 GHz 8.36 dBm Oce Bw 4.485514486 MHz
T2 1 2.5952278 GHz 9.02 dam T2 1 2.5052378 GHz 8.60 dam

L it J -

Date: 10.JAN 2018 17:12:16

\ ) J [

DCate: 10.JAN.2018 17:12:27

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.88 dBm| mili] 12.60 dBm|
20 2.68843900 GHz, - 2.68851900 GHZ,
'c%h Bu 4.475524476 MHz gt B 4.465534466 MHz
A e A N , ¥
104 Ll s ey s for 104 - L wALE
/ | ] i
od od
7 T T
10 df 4 A 10 df I l\‘
- J \ ) P \
\ / \
20 d b - 20 di e
el BN . . AT 7
P A PP L
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.668439 GHz 13.88 dBm ML 2.688519 GHz 12.60 dBm
T1 1 2 6852622 GHZ 7.76 dam oce Bw 4. 475524476 MHz T1 1 2.6852522 GHzZ 8.43 dBm oce Bw 4. 465534466 MHZ
T2 1 26697378 GHz 9.45 dbm T2 1 2.6897178 GHz 7.09 dém

L ) ]

Date: 10.JAN.2018 171257

L )i ]

Cate: 10.J4N.2018 17.13.07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

I

Date: 10.JAN 2018 17:13:37

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 30 dBm)| ™M1[1] 3 dBm)
- ML 2.5001610 GHz - 2.4982830 GHZ]
Ly - OccBw £.931068931 MHz Occ B £.971028971 MHZ
P et e et T1 P L o T T2
10d 104 > = - -
.’) { \
|
04 / 04 /
/ / |
-10 df -10 d
/ | / \
) .
20 dan—= < L e 20 d P —
e A~ | = L
-30 -30 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500161 GHz 17.30 dam ML 2.498283 GHz 15.63 dam
T 1 2,4965644 GHz .47 dBm Oce Bw 5.931068931 MHz TL L 2.4964845 GHz .49 dBm Oce Bw £.971028971 MHz
T2 1 2,5054955 GHz 10.17 dam T2 1 2.5054555 GHz 8.29 dam

U

DCate: 10.JAN.2018 17:13:47

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

I

Date: 10.JAN 2018 17:14:17

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.06 dBm) ™M1[1] 14.44 dBm)
- i 2.5904630 GHz - i 2.5924410 GHZ]
3 W £.010989011 MHz e £.971028971 MHZ
A ek I vy 3 o~ e 2
w0 L Y 104 Fﬂ Faasal -
od : 0 di / \
/ / |
-10 df 7 -10 d T T
! \ / \
204 -
N PV LN SR RN )
30 9
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.500463 GHz 16.06 dam ML 2.503441 GHz 14,44 dBm
T 1 25805045 GHz 10.06 dBm Oce Bw 9.010985011 MHz TL L 2,5855245 GHz 9.40 dBm Oce Bw £.971028971 MHz
T2 1 2.5975165 GHz 9.72 dam T2 1 2.5074355 GHz 8.93 dam

U

Cate: 10.JAN.2018 17:14:27

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

)

Date: 10.JAN.2018 17:14:57

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.00 dBm| mili]
20 . 2.6840210 GHZ| - 2.6893620 GHz
o _OccBw 0.030960031 MHz Oce B 8051048051 MHz
T A - A )
04 Vel Pl N e 104 P 2
/ Y
ad / od 4
! 4
o , o / \
/ \ { 3
204 i A 20 d - !
FaaYa FaVavAy ke = | et AP A — -
\ A W e etk o e
K 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2664021 GHz 16.00 dBm ML 2.883362 GHz 14.82 dBm
TL 1 26805045 GHz 9.61 dém Oce Bw 9.030965031 MHz TL 1 2.6B05245 GHz 7.55 dBm Oce Bw 8.95104B951 MH2z
T2 1 26695355 GHz 9.65 dbm T2 1 2.6894755 GHz 7.59 dém

)i

Cate: 10.J4N.2018 17.15.07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7N0405B

LTE Band 41

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.26 dBm) ™M1[1
0 2.5061070 GHZ| - _ 0
13.4865159487 MHz ™ Occ B 13396603597 MHz
[ A A2 b 12
104 : \ A | v B 104 ] et hnon . A
{ 1 [
d | i |
a T o
| \ /
-10 T -10 df T
/
} \
= 20d
1 e N
., e ol
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.506107 GHz 14,26 dam ML 2.502631 GHz 13.23 dem
TL 1 2,4967268 GHz 9.43 dBm Oce Bw 13.486513487 MHz TL L 2.4868167 GHz 7.24 dBm Oce Bw 13.396603397 MHz
T2 1 2,5102133 GHz 8.00 dém T2 1 2.5102133 GHz 8.10 dam

L I ]

Date: 10.JAN 2018 17:15:37

L U ]

DCate: 10.4AN.2018 17:15:47

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.60 dBm)
0 . - 2.5882950 GHz
Occ B 13.4865159487 MHz T Occ B 13.426573427 MHz
u o L e S0 PPN WV 12 4 T1 L A4 = oy T
0 i . 7y 10 T ¥ f v =
\ / |
od 0di Y
/ k / l
\ |
-10 df -10 d
] 1 !
20 df == 20 df L
IS [ I VAVEva) e
e oY \/ \ Py Pl 1
Bt T Wt TS SARSEaY
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589583 GHz 13.59 dam ML 2.588295 GHz 13.60 dBm
TL 1 2,5662567 GHz 9.66 dBm Oce Bw 13.486513487 MHz TL L 2.5862268 GHz 7.70 dm Oce Bw 13.426573427 MHZ
T2 1 2.5997433 GHz 7.72 dam T2 1 2.5996533 GHz 7.46 darm

L it J -

Date 10.JAN 2018 17:16:17

L U ]

DCate: 10.4AN.2018 17:16:27

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.33 dBm| mili]
2.6816910 GHZ| :
20 ™" 5 20 5
i Oce By 13306603307 MHz Oce B 13.426573427 MHz
104 L3P an¥a A V| Sl fun] 104 1] A foamn Lo m La
] i T e oy
od i \ od /
f t i
BUE! 1 T -10 di /
7
i 1 4 /
20 d / -
N e i R T
ki
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2681691 GHz 14.33 dBm ML 2.679113 GHz 13.53 dém
TL 1 26758467 GHz 6.48 dBém oce Bw 13.306693307 MHz T1 1 2.6757867 GHzZ 6.91 dBm oce Bw 13.426573427 MHz
T2 1 26691533 GHz .33 dem T2 1 2.6892133 GHz .73 dbm

L ) ]

Date: 10.JAN.2018 17:16:57

L )i ] -

Cate: 10.J4N.2018 17.17.07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG7N0405B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I ]

Date: 10.JAN 2018 17:17:37

L U

DCate: 10.4AN.2018 17:17.47

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.22 dBm) 17.24 dBm)
- B 2.4988070 GHz - 2.5103160 GHZ]
| OccBy 18.301698302 MHz [ P R ' 18.141858142 MHz
10d - 10d —
\ / \
/ \ / \
0 di 0 d -
f \
-10 df -10 d {
J’! \
\
204 = e 20d - = ==
mmnd” P | TN
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.498807 GHz 17.22 dam ML 2.510316 GHz 17.24 dBm
T 1 2,4968492 GHz 10.05 dBm Oce Bw 18.301638302 MHz TL L 2.4960891 GHz 9.46 dBm Oce Bw 18.141B56142 MHz
T2 1 2.5151508 GHz 10.22 dam T2 1 2.515031 GHz 9.45 dam

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I ]

Date: 10.JAN 2018 17:18:17

L U

DCate: 10.JAN.2018 17:18:27

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 17.48 dBm) ™M1[1] 16.91 dBm)
- 2.5895630 GHz - . 2.5941590 GHz
N o hecBy. : 18.941650942 MHz ~ X QceBu 18.941650342 MHz
10 d 1V : 104 L 2
/ \ 7 \
od J ! 0d f \
/ \ / |
10 d i A 10 df / |
R 4 L E 1 -
A \ - \
z0d —— = — 20 — - e
| = i e kY A S-S S Vo N
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2589563 GHz 17.48 dam ML 2.504159 GHz 16.31 dam
T 1 2,5837293 GHz 10.34 dBm Oce Bw 18.341656342 MHz TL L 25838492 GHz 8.78 dBm Oce Bw 18.341656342 MHz
T2 1 26020709 GHz 9.94 dam T2 1 2.5021908 GHz 8.92 dam

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

L ) ]

Date: 10.JAN.2018 17:18:57

L )i

Cate: 10.J4N.2018 17.19.07

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.92 dém| mili] 15.66 dBm|
20 M1 2.6819980 GHZ| - " 2.6871130 GHz
— X OccBw 1B.181B18182 MHz B By 1B.341658342 MHz
I o AR~ R e RaVAY
10 d 10 d -
7 7 -
LE 0 T
{ \
BUE! ! -10d ! t
/ \ I \
d m A i L - 20 di /
|20 d8m=— S | 20 @ = e ——
) 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2661998 GHz 17.32 dém ML 2.887113 GHz 15.66 dBm
TL 1 26708492 GHz 9.36 dBm oce Bw 18.181818182 MHz T1 1 2.6708092 GHz 8.72 dBm oce Bw 18.341658342 MHz
T2 1 2669031 GHz 9.37 dém T2 1 2.6891508 GHz .39 dbm

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG7N0405B

Conducted Band Edge
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s=amranas. FCC RF Test Report Report No. : FG7N0405B

LTE Band 41 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 d&
SGL Count 100/100 SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 gl _BPURIOUS | INE_ABS PABS 20 abjpe—_$PURIOUS LINE ABS PASS
10 dBm ( \ 10 dBm I t
0 dém 0 dém I
-10 dBm L -10 dem: r \_|
50 dem, | 1 " A 0 dBm l“ 4 i
SPURIOUS_LINE_ABS ] | 1 \ { ”” " ‘
[ . 1 | 0 dem ‘ | ‘
il CON ]
‘ | ‘l\“ || I l J -{0,dem T ¥ NI Y
0 dem TSIV 5 N 5 P L% R 1 -
E
-50 dBm
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz | |Er et =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8965 GHz 19.98 dBm -10.02 db
2.475 GHz 2.490 GHz 1.000 MHz 248679 GHz -28.48 dém -3.48 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -15.24 dBm -5.24 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -13.76 dém -0.76 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -12.11 dBm -2.11 d8
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -18.25 dBm -5.25 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69515 GHz -26.81 dBm -13.81 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49636 GHz 21.08 dem -8.92 db 2,696 GHz 2.715 GHz 1.000 MHz 2.69734 GHz -29.69 dbm -4.69 db
]" T

i

Date: 10.JAN 2018 16:10:21

Date: 10.JAN 2018 17:32:57

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem L
0 dBm \
-10 dBm l \_|
- |
SPURIOUS_LINE_ABS ] J
-30 dBm: W
I l -40 dBm :
40 dBm — AR
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68778 GHz 8.47 dBm -21.53 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48883 GHz -32.68 dém -7.58 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -22.35 dBm -12.35 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -14.17 dBm -1.17 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69234 GHz -19.74 dBm -9.74 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -25.36 dBm -12.36 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69511 GHz 254,75 dBm 11,75 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49944 GHz 8.17 dBm -21.83 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69702 GHz -30.05 dBm ~5.05 dB
\
) i )
Date: 10.JAN 2018 18.05.03 Date: 10.JAN.2018 17:33:32
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SPORTON

FCC RF Test Report

LAB.

Report No. : FG7N0405B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURISHIE GHEEKARS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chiRe -uumh] 1S LINE ABS PASS
10 dem- ﬂ 10 dBm ‘11
d \ 0 dem
0 dem l 1
-10 dBm -10 dem I‘ l \_I
o0 dam. | l’\ I A 0 dBm— h\hh |
SPURIOUS_LINE_ABS ] ‘ \ ,
20 dm NI | 0 dem ]
1 N
VI | l l 40 dem a7 B O T ST
bl PO B 1) PO | r L Wy v P T
5 L
50 dBm "
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
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